SV15

> > SV15 > Vehicle > Fig. (10) ELECTRIC
PART(EQUIPMENT)

Pes L. Parts Number e Description Q.
1 1 17245117180 COVER SWITCH 1
2 1 172A5917100 PLATE ASSY 1
3 1 17218717100 SWITCH, START 1
4 2 17218717070 CODE 1
5 2 17218717080 COVER M5 3
6 2 17218717090 COVER M4 2
8 2 93311000301 KEY ASSY 1
9 1 17244717130 STAY,FL 1
10 1 172A4717250 SOCKET ASSY 1
11 1 17218717280 SWITCH ASSY, LIGHT 1
12 1 17247217501 MONITOR PANEL ASSY 1
17 2 17218717341 GAUGE ASSY 1
18 2 17218717350 METER ASSY, HOUR 1
21 2 17218717380 BULB, T6.5-13.5V-2W 4
26 2 17218717480 BULB, T5-14V-2W 2
27 1 19446452190 SWITCH, SAFETY START 1
26 1 19415157100 HORN 1
29 1 11924777100 RELAY, SAFETY 2
30 1 11980277200 RELAY, SAFETY 1
31 1 11965077910 RELAY, GROW 1
32 1 12921177920 TIMER 1
33 1 22137080000 WASHER. 6, POLISHED 1
34 1 22137060000 WASHER 6, POLISHED 2
35 1 22217080000 SPRING WASHER 8 2
36 1 26776180002 NUT M18,LOCK 1
37 1 17248617100 SCREW, 5.0X 12 4
38 1 26116060122 BOLT 6X12 2
39 1 26116080202 BOLT M 6X 20 1
40 1 26116080202 BOLT M 8X 20 PLATED 2




SV15-2

SV15-2 > VEHICULE > ELECTRIC PART(EQUIPMENT)

Pos. Parts Number ~|-> - Description Q. s.
172451-17180 COVER SWITCH 1 L4
172A87-17101 PLATE A ASSY 1 v
172187-17100 SWITCH,STARTER 1 v
172187-17070 HARNEES, KEY SWITCH 1 v
172187-17080 COVER 3 v
172187-17090 COVER 2 v
033110-00301 KEY ASSY 1 v
172447-17130 STAY 1 v
172A47-17250 SOCKET ASSY 1 v
172187-17280 SWITCH,LIGHT 1 v
172472-17501 PANEL, INSTRUMENT 1 v
172187-17320 PACKING 1 F
172187-17360 PRINT CIRCUIT 1 |2
172187-17371 CIRCULT, ASSY 1 I
172187-17470 PLATE 1 Iv
172187-17341 GAUGE ASSY 1 ~
172187-17350 METER ASSY, HOUR 1 F
172187-17380 BULE 4 |2
172187-17430 BULE 2 v
194464-52190 SWITCH 1 v
194151-57100 SONOR WARNING 1
119247-77100 RELAY, SAFETY 2 v
119302-77200 RELAY, SAFETY 1 v
119650-77910 RELAY, GROW 1 v
129211-77920 TIMER 1 I
221370-60000 WASHER M 6 10 ¥
221370-60000 WASHER M 6 2 '7
267761-30002 NUT H M18 1 |2
172436-17100 SCREW CBL Z 4.2X12.7 4 1=
261160-60122 BOLTHM 2 v
261160-60202 BOLTH M 10 v
129211-77920 TIMER 1 v
172A59-17130 COVER, BATTERY 1 v
221770-30000 WASHER L& 2 v
222170-30000 SPRING WASHER W& 2 I3
261160-80162 BOLTH M 2 v
222170-80000 SPRING WASHER W8 2 v
264500-30202 07/11/2007 BOLTH M 2 v
264530-30202 06/11/2007 BOLT CHC M8X20 8.8 2 v

=



SV17

> > SV17 > Vehicle > Fig. (10) ELECTRIC
PART(EQUIPMENT)

Pes. | Parts Mumber ~ - Description LQ
1 1 17245117180 COVER SWITCH 1
2 1 172A5917100 PLATE ASSY 1
3 1 17218717100 SWITCH, START 1
4 2 17218717070 CODE 1
5 2 17218717080 COVER M5 3
6 2 17218717090 COVER M4 2
8 2 93311000301 KEY ASSY 1
0 1 17244717130 STAY,FL 1
10 1 172A4717250 SOCKET ASSY 1
11 1 17218717280 SWITCH ASSY, LIGHT 1
12 1 17247217501 MONITOR PANEL ASSY 1
17 2 17218717341 GAUGE ASSY 1
18 2 17218717350 METER AS5Y, HOUR 1
21 2 17218717360 BULB,T6.5-13.5V-2W 4
26 2 17218717460 BULB,T5-14V-2W 2
27 1 19446452190 SWITCH, SAFETY START 1
25 1 19415157100 HORN 1
29 1 11924777100 RELAY, SAFETY 2
30 1 11980277200 RELAY, SAFETY 1
31 1 11965077910 RELAY, GROW 1
32 1 12921177920 TIMER 1
33 1 22137060000 WASHER 6, POLISHED 11
34 1 22137060000 WASHER 6, POLISHED 2
35 1 22217030000 SPRING WASHER 8 2
36 1 26776130002 NUT M18,LOCK 1
37 1 17248617100 SCREW, 5.0X 12 4
38 1 26116060122 BOLT 6X12 2
39 1 26116060202 BOLT M 6X 20 11
40 1 26116080202 BOLT M 8X 20 PLATED 2




SV17-2

VEHICULE > > > SV17-2 > VEHICULE > ELECTRIC
PART(EQUIPMENT)

Pes. | Parts Number [ B Description
172451-17130 COVER SWITCH
172487-17101 PLATE A ASSY

172187-17100

SWITCH,STARTER

172187-17070

HARNEES, KEY SWITCH

172187-17080

COVER

172187-17090 COVER
933110-00301 KEY ASSY
172447-17130 STAY
172A447-17250 SOCKET ASSY

172187-17250

SWITCH,LIGHT

172472-17501

PANEL, INSTRUMENT

172187-17320 PACKING
172187-17360 PRINT CIRCUIT
172187-17371 CIRCUIT, ASSY
172187-17470 PLATE
172187-17341 GAUGE ASSY

172187-17350

METER ASSY, HOUR

172187-17380

BULB

172187-17450 BULB
194464-52190 SWITCH
194151-57100 HORN

119247-77100

RELAY, SAFETY

119802-77200

RELAY, SAFETY
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119650-77910 RELAY, GROW

129211-77920 TIMER

221370-60000 WASHER M6& 10
221370-60000 WASHER M& 2

267761-60002 NUTHM 1

172486-17100 VIS CBL 7 4.2X12.7 4

261160-60122 BOLTHM 2

261160-60202 BOLTHM 10
129211-77920 TIMER 1

172A59-17130 COVER, BATTERY 1

221770-60000 WASHER L3 2

222170-60000 WASHER GROWER 8 2

261160-80162 BOLTHM 2




SV17E

> > SV17E > VEHICLE > Fig. (10) ELECTRIC
PART(EQUIPMENT)

Pos. L. Parts Number N Description . Q.
2 1 172A5917100 PLATE ASSY 1
3 1 17218717100 SWITCH, START 1
4 2 17218717070 CODE 1
5 2 17218717080 COVER M5 3
6 2 17218717090 COVER M4 2
§ 2 93311000301 KEY ASSY 1
9 1 17244717130 STAY,FL 1
10 1 17244717250 SOCKET ASSY 1
11 1 17218717280 SWITCH ASSY, LIGHT 1
12 1 17247217501 MONITOR PANEL ASSY 1
17 2 17218717341 GAUGE ASSY 1
18 2 17218717350 METER ASSY, HOUR 1
21 2 17218717380 BULB,T6.5-13.5V-2W 4
26 2 17218717480 BULB, T5-14V-2W 2
27 1 19446452190 SWITCH, SAFETY START 1
28 1 19415157100 HORN 1
20 1 11924777100 RELAY, SAFETY 2
30 1 11980277200 RELAY, SAFETY 1
31 1 11965077910 RELAY, GROW 1
32 1 12921177920 TIMER 1
33 1 22137060000 WASHER 6, POLISHED 11
34 1 22137060000 WASHER 6, POLISHED 2
35 1 22217080000 SPRING WASHER 8 2
36 1 26776180002 NUT M18,LOCK 1
37 1 17248617100 SCREW, 5.0 X 12 4
38 1 26116060122 BOLT 6X12 2
39 1 26116060202 BOLT M 6X 20 1
40 1 26116080202 BOLT M 8X 20 PLATED 2
46 1 17247217300 SWITCH ASSY,WASHER 1
47 1 17246417000 SWITCH,BLADE 1




SV17EX-2

SV17EX-2 > VEHICULE > ELECTRIC PART(EQUIPMENT) ’= Parfshumber  ~I-> Description -Q 5.
2 172A87-17101 PLATE A ASSY 1 v
3 172187-17100 SWITCH,STARTER 1 v
4  172137-17070 HARNEES, KEY SWITCH 1 v
5 172187-17080 COVER 3 122
6 172187-17090 COVER 2 1=
8 933110-00301 KEY ASSY 1 i3
9 172447-17130 STAY 1 v
10 172A47-17250 SOCKET ASSY 1 v
11 172187-17280 SWITCH,LIGHT 1 v
12 172472-17501 PANEL, INSTRUMENT 1 v
13 172187-17320 PACKING 1 v
14 172187-17360 PRINT CIRCUIT 1 v
15 172187-17371 CIRCULT, ASSY 1 v
16 172187-17470 PLATE 1 0
17 172187-17341 GAUGE ASSY 1 v
18 172187-17350 METER. ASSY, HOUR 1 v
21 172187-17380 BULB 4 v
26 172187-17480 BULB 2 =
27 194484-52190 SWITCH 1 v
28 194151-57100 HORN 1 v
29 119247-77100 RELAY, SAFETY 2 v
30 119302-77200 RELAY, SAFETY 1 v
31 119650-77910 RELAY, GROW 1 v
32 129211-77920 TIMER 1 v
33 221370-60000 WASHER M6 10 |2
34 221370-60000 WASHER M6 2 v
36 267761-80002 NUT H M18 1 I
37 172486-17100 VIS CBL Z 4.2X12.7 4 12
38 261160-60122 BOLTHM 2 W~
39 261160-60202 BOLTHM 10 v
41 129211-77920 TIMER 1 v
42 172A59-17130 COVER, BATTERY 1 v
43 221770-80000 WASHER L8 2 W
44 222170-80000 WASHER GROWER 8 2 v
45 261160-80162 BOLTHM 2 I
46 222170-80000 WASHER GROWER. 8 2 Iv
47 264500-80202 07/11/2007 BOLT CHC M 8X 20 10.9 2 ~
47 264530-80202 06/11/2007 BOLT CHC M8X20 8.8 2 v

=



SV20

> > SV20 > VEHICLE > Fig. (10)
ELECTRIC PART(EQUIPMENT)

Pos. |, Parts Mumber -3 |~ Description LQ.
1 1 17245117180 COVER SWITCH 1
2 1 172A5917100 PLATE ASSY 1
3 1 17218717100 SWITCH, START 1
4 2 17218717070 CODE 1
5 2 17218717080 COVER M5 3
6 2 17218717090 COVER M4 2
6 2 93311000301 KEY ASSY 1
9 1 17244717130 STAY,FL 1
10 1 172A4717250 SOCKET ASSY 1
11 1 17218717280 SWITCH ASSY, LIGHT 1
12 1 17247217501 MONITOR PANEL ASSY 1
17 2 17218717341 GAUGE ASSY 1
18 2 17218717350 METER ASS5Y, HOUR 1
21 2 17218717380 BULB,T6.5-13.5V-2W 4
26 2 17218717480 BULB, T5-14V-2W 2
27 1 19446452190 SWITCH, SAFETY START 1
28 1 19415157100 HORN 1
29 1 11924777100 RELAY, SAFETY 2
30 1 11980277200 RELAY, SAFETY 1
31 1 11965077910 RELAY, GROW 1
32 1 12921177920 TIMER 1
33 1 22137060000 WASHER, 6 11
34 1 22217060000 SPRING WASHER 6 2
35 1 22217080000 SPRING WASHER 8 2
36 1 26776180002 NUT M18,LOCK 1
37 1 17248617100 SCREW, 5.0X12 4
38 1 26116060122 BOLT 6X12 2
39 1 26116060202 BOLT M 6X 20 11
40 1 26450080202 BOLT, 83X 20 2




SV100

> > SV100 > VEHICLE > Fig. (14) ELECTRIC
PART(EQUIPMENT)

Pos. L. Parts Number ~]-> -] Description . Q.
1 1 17218717100 SWITCH, START 1
2 2 17218717070 CODE 1
3 2 17218717080 COVER M5 3
4 2 17218717090 COVER M4 2
6 2 93311000301 KEY ASSY 1
71 172A2117111 1/ BRACKET ASSY 1
7 1 172A2117110 BRACKET ASSY 1
8§ 1 17216217400 LAMP COIMP.,WORKING 1
9 2 17214117211 BULB 12V55W 1
10 2 26013080202 BOLT W/WASHER M8X20 2
11 2 22157080000 WASHER 8 2
12 1 17216217410 LAMP ASSY, HEADLIGHT 1
13 2 29220788200 BULB, 12vV25W 1
14 1 19446452190 SWITCH, SAFETY START 2
15 1 19415157100 HORN 1
16 1 26776180002 NUT M18,LOCK 2
17 1 11924777100 RELAY, SAFETY 1
18 1 11980277200 RELAY, SAFETY 1
19 1 11965077910 RELAY, GROW 1
22 1 12461277910 SWITCH 1
23 1 12921177920 TIMER 1
24 1 22137060000 WASHER 6, POLISHED 2
25 1 22217100000 SPRING WASHER 10 3
26 1 26013060122 BOLT M 6X 12 2
27 1 26013060122 BOLT M 6X 12 1
28 1 26013060162 BOLT M 6X 16 2
29 1 26013060162 BOLT M 6X 16 1
30 1 26013060162 BOLT M 6X 16 2
31 1 26013060202 BOLT M 6X 20 2
32 1 26013060202 BOLT M 6X 20 2
33 1 26013080162 BOLT W/WASHER M8X16 2
34 1 26116100162 BOLT M10X 16 PLATED 3




SV100-1

> > SV100-1 > VEHICLE > Fig. (15) ELECTRIC Pes L Parts Number ~> >l Description -Q
PART(STARTING SWITCH) 11 17218717100 SWITCH, START 1
22 17218717070 CODE 1
3 2 17218717080 COVER M5 3
42 17218717090 COVER M4 2
6 2 93311000301 KEY ASSY 1
9 1 17247817200 SWITCH,PRESSURE 1

REFER TO Fig. 40 | /

EFER TO Fig. 79




SV100-1A

SV100-1A > VEHICLE > ELECTRIC PART(STARTING fes PartsNumber  ~|> i Description QR
SWITCH) 1 172187-17100 SWITCH,STARTER 1

2 172A47-17210 CYLINDER ASSY,KEY 1

3 172187-17070 HARNEES, KEY SWITCH 1

4 172187-17080 COVER 3

5 172187-17090 COVER 2

7 933110-00301 KEY ASSY 1

10 17247817201 PRESSER SWITCH,ASSY 1
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SV100-2A

Zee/szr abed

2.17.1

VEHICLE > ELECTRIC PART(STARTING SWITCH)
> SWITCH ASSY, STARTER

= Parts Number  ~[-> S Description Q s.

1 17218717070 HARNEES, KEY SWITCH 1 v
2 17218717090 COVER 1 v
3 17218717080 COVER 1 =4
4 933110-00301 KEY ASSY 1 v

A



SV100-2A-2PB

217 Fos. Parts Number ~]-> >~ Description . Q.
SV100-2A-2PB > VEHICLE > STARTER SWITCH 1 172187-17101 SWITCH ASSY, STARTER 1
2 172A47-17211 CYLINDER ASSY, KEY 1
3 172187-17070 HARNEES, KEY SWITCH 1
3 172187-17080 COVER 3
5 172187-17090 COVER 2
7 93311000301 KEY ASSY 1
10 17247817201 PRESSURE SWITCH 1




